
Bench-Scale Study of Chemically Enhanced Primary
Treatment in Brazil

by

Irene W. Yu

B.S. Civil and Environmental Engineering
Cornell University, 1999

SUBMITTED TO THE DEPARTMENT OF CIVIL AND
ENVIRONMENTAL ENGINEERING IN PARTIAL FULFILLMENT

OF THE REQUIREMENTS FOR THE DEGREE OF

MASTER OF ENGINEERING
IN CIVIL AND ENVIRONMENTAL ENGINEERING

at the MASSACHUSETTS INSTITUTE
OF TECHNOLOGY

MASSACHUSETTS INSTITUTE OF TECHNOLOGY MAY 3 0 2000
June 2000 L AES

LIBRAR IES
@ 2000 Irene W. Yu. All rights reserved.

The author hereby grants to MIT permission to reproduce and to distribute
publicly paper and electronic copies of this thesis document in whole or in part.

/7

Signature of the Author
Department of Civil and Environme# Engineering
[...]
analyzed for TSS, COD, and other parameters to be used for later comparison.

Figure 3-5 Mixing of Wastewater

30

Bench-Scale Study of CEPT in Brazil Overview of Bench-Scale Analysis



Overview of Bench-Scale Analysis

3.8 Preparation of Chemicals

The choice of which coagulants and polymers to test depend mainly on the specific goals

and objectives of jar tests. Typically, research is done beforehand to determine which of

the coagulants and polymers may be best suited for that type of wastewater or that

location, etc. For a series of jar tests, it is best to run all of the coagulants being

considered, each one separately in doses of 0-100 mg/L, in increments of 10 mg/L. The

choice to use a flocculant depends on these results. If polymer is necessary, jar tests

should be run with an average dosage of coagulant and varying polymer doses of 0-0.5

mg/L, in increments of 0.1 mg/L. Polymers of different charge and molecular weight

should be tested to determine which works best with the coagulant to produce the best

flocculation. With each series of jar tests, it is good practice to always have a "zero

chemical" jar, that simulates conventional primary treatment.

In general, coagulant and polymer solutions are prepared as 0.1 or 1 % solutions from

either a dry product or a liquid product. Due to the high relative humidity in Brazil,

solutions should be prepared often, as specified by the manufacturer, to ensure adequate

freshness. Also, tap water is usually used to prepare the solutions because tap water, not

distilled water, is what would be used in full-scale applications.

A good example of preparing a solution from a dry product is when preparing GAC

anionic and cationic polymer solutions. Once prepared, these anionic solutions stay fresh

for about a month. To make a 100 ml of a 0.1 % solution, the following steps need to be

followed:

31

Bench-Scale Study of CEPT in Brazil



1. Measure out 1 gram of polymer.

2. Wet the polymer with a couple drops of alcohol. This addition will improve the

solubility of the polymer in the water.

3. Add 100 ml of tap water to the polymer to make a 1 % solution.

4. Mix this solution thoroughly. Using a hand-held blender for 5 seconds works best.

5. Take 10 ml of the solution in step 3 and add 90 ml of tap water to make a 0.1 %

solution.

To prepare solutions using a liquid stock, several important pieces of information are

necessary about the coagulant or polymer, such as the specific gravity and the percent

solids. This information is usually available on the chemical data sheets provided by the

manufacturer. The following equations are used to make the appropriate dilution:

Concentration of stock solution = C1 (mg/L)

Concentration of solution after dilution = C2 (mg/L)

Volume of stock solution = V1 (L)

Volume of solution after dilution = V2 (L)

C1 x VI = C2 x V 2

V1 = (desired percent of solution / % solids) x (V2 / specific gravity) Equation (2)

A good example of preparing a solution from a liquid stock is when preparing some of

the metal salts. Unlike polymers, these metal salt solutions should be prepared daily

because they tend to degrade much faster at room temperature. To make 200 ml of a 1 %

solution of Varennes FeCl3, the following series of steps is required:

32

Overview of Bench-Scale AnalysisBench-Scale Study of CEPT in Brazil



1. Perform the calculation using equation 2 to determine the amount of stock solution is

necessary to make the final solution.

0.01 200ml
Vi=0.396 1.434 = 3.5 ml FeCl 3

2. Fill the rest up with tap water to make up the 200 ml solution.

3. Mix thoroughly.

3.9 Mixing Regime

Now, jar tests can be performed using a typical mixing regime, as shown in Table 3-1.

Table 3-1 Standard Mixing Procedure for Jar Tests

Step Mixing Time (min) Mixing Speed (rpm)

Coagulant addition with rapid mixing 0.5 100

Polymer addition with rapid mixing 0.5 100

Medium mixing 2.5 70

Slow mixing 2.5 30

Settling 5 0

3.10 Visual Test

When performing jar tests, it is good practice to jot down visual observations such as:

e Rate of floc formation;

* Floc size;

e Overall settling time;

e Amount of floating suspended solids;

* Color and clarity of supernatant.

33

Overview of Bench-Scale AnalysisBench-Scale Study of CEPT in Brazil



The determination of floc size is a subjective, qualitative evaluation. The chart in

Appendix A is often used in classifying the size. The placement of this chart close the

flocculator is helpful.

3.11 Total Suspended Solids (TSS) Test

The methods used to determine TSS removal percentages are outlined below. This is a

modified version of the TSS procedure outlined in Standard Methods. A 47-mm

diameter Whitman glass fiber filter, or other comparable filter, is used to filter the

supernatant. Also, filtration apparatuses vary, using either a magnetic seal or a metal

clamped seal. The TSS procedure is as follows:

1. Weigh dried filter in metal tin.

2. Place filter with the rough side up in the filtration apparatus.

3. Wet the filter with distilled water and turn on the vacuum.

4. Using a graduated cylinder, pour 25 or 50 ml of the blended supernatant, depending

on the amount of TSS in the sample. The sample sizes vary because of the

differences in TSS concentration among the samples. Typically, raw and zero

chemical supernatants have high solids concentrations; therefore, 25 ml samples are

used. All others are run at 50 ml.

5. Wash the graduated cylinder and cup with at least three successive 10 ml portions of

distilled water.

6. Continue suction for 3 minutes after filtration to remove as much water as possible.

7. Turn off the vacuum and discard the unnecessary filtrate.

34

Overview of Bench-Scale AnalysisBench-Scale Study of CEPT in Brazil



8. Place the filter back into the metal tin and put the samples into the oven at 103 to

105'C for 1 hour.

9. Cool in a dessicator and weigh.

TSS and TSS % removal can be calculated using the following equations:

TSS = (weight of filter + tin after filtration) - (weight of filter + tin before filtration) (mg)

(mg/L) volume of sample added (L)

TSS % Removal = TSSsample x100%
TSSraw

3.12 Chemical Oxygen Demand (COD) Test

Testing for COD provides a good measure of the oxygen required to chemically oxidize

organic matter in a wastewater sample. One widely used method for measuring COD is

Hach's U.S. EPA approved Dichromate COD Method. This method introduces a silver

compound catalyst that promotes the oxidation of resistant organic compounds in the

wastewater. Mercuric sulfate, which needs to be properly disposed of after usage, is also

present in the reagent to reduce the interference caused by the oxidation of chloride ions

by dichromate.18

COD tests are preferred over BOD5 tests for several reasons. First, the BOD5 test is not

stoichiometrically valid. In other words, five days is an arbitrary period that is set, which

does not necessarily correspond to the period where all of the organics in the wastewater

are consumed. Second, the COD test can produce results within several hours, whereas

the BOD 5 test takes five days. Third, with the BOD 5 test, there is often interference

35

18 Hach Company, 2000.

Overview of Bench-Scale AnalysisBench-Scale Study of CEPT in Brazil



Overview of Bench-Scale Analysis

caused by nitrification. Last of all, the BOD 5 test requires strict laboratory conditions of

maintaining a constant temperature of 20'C, which would be difficult in Brazil. Despite

these advantages of COD over BOD5 , several states in Brazil, including Sao Paulo,

maintain regulations that specify a BOD5 limit and not a COD limit.

The methods to determine percent COD removals are outlined below:

1. Pipette 2 ml of the blended wastewater sample into the Hach COD vials, already

containing 3 ml of COD reagent, yielding a total volume of 5 ml in each vial.

2. Cap the vial and shake vigorously. Avoid touching the glass portion of the vial due to

exothermic reaction. Use kemwipes or paper towels to prevent transmitting oils from

your hands to the glass vials.

3. Keep the samples away from sunlight prior to cooking.

4. Make a "blank" by pipetting 2 ml of distilled water into a Hach COD vial with 3 ml

of reagent.

5. Cook the samples, including the blank, in the Hach COD reactor, as shown in Figure

3-6, for 2 hours at 150'C.

6. Let the samples cool down to room temperature.

7. Zero the Hach spectrophotometer using the blank sample.

8. Place each of the cooked samples in the Hach spectrophotometer and record the COD

readings.

9. Properly dispose of the chemicals contained within each vial.

36

Bench-Scale Study of CEPT in Brazil



Bench-Scale Study of CEPT in Brazil Overview of Bench-Scale Analysis

COD % Removal can be calculated using the following equation:

COD % Removal = CODsamp' x100%

CODraw

Figure 3-6 Sample Cooking in Hach COD Reactor

37

Bench-Scale Study of CEPT in Brazil Overview of Bench-Scale Analysis



Review of Pinheiros WWTP

Chapter 4 - Review of Pinheiros WWTP'

4.1 Background

Pinheiros was constructed in the mid-1970s as a conventional primary treatment plant. It

was supplied by two pumping stations that fed water from various districts of Sao Paulo.

Pinheiros consists of two influent pumping stations, sand removal, a primary clarifier,

anaerobic digesters, centrifuges, and processors with thickening to handle the generated

sludge, as shown in Figure 4-1.

Raw Bar -
Wastewater 1 Screens

Pump
Station #1 Primary _*Pinheiros

Decanters River

Raw Bar
Wastewater 2 Screens

Pump Sand Thickeners
Station #2 Removal

Sludge to be processed

Figure 4-1 General Schematic of Pinheiros Prior to CEPT Upgrade

Originally, the plant was planned for closing with flow redirection to Barueri but for

CEPT testing, Pinheiros was kept in operation. The wastewater entering the treatment

plant consists of about 70 % municipal waste and 30 % industrial waste. Based on

wastewater sampling during 1993-1995, the average flow entering the plant was 1.3 m3/s

38

19 Harleman and Murcott, 1995.

Bench-Scale Study of CEPT in Brazil



Review of Pinheiros WWTP

with an influent TSS reading of 162 mg/L, BOD reading of 211 mg/L, and COD reading

of 378 mg/L.

4.2 Bench-scale Analysis

The bench-scale analysis performed at Pinheiros focused mainly on the removals of

BOD, COD, and TSS. Jar testing equipment was provided by both FSFM and SABESP,

and was set up in laboratory facilities onsite. A Phipps & Bird 6-paddle flocculator with

2-L jars was used to test a variety of chemicals and polymers.

4.3 Chemicals

A wide variety of coagulants and polymers were tested. Tables 4-1 and 4-2 show the

metal salts and polymers that were tested.

Table 4-1 Metal Salts Tested at Pinheiros

Chemical Manufacturer Form % Solids Specific

Gravity

FeCl3  Eaglebrook Liquid 30 1.38

FeCl 3  Barueri

Fe2 (SO 4)3  Kemira (Ferrix-3) Liquid 56 3.1

FeClSO 4  Tibras/Sanchelor Liquid 35 1.38

Alum Guacu Industries Liquid 50 1.32

Quimical

Sodium FSFM Liquid 38 1.5

aluminate

Lime FSFM Dry 100

39

Bench-Scale Study of CEPT in Brazil



Table 4-2 Polymers Tested at Pinheiros

Manuf. No. Form Charge % Specific M.W. Charge

Solids Gravity Density

Nalco 7172 Emulsion Anionic 33 1 High Medium

Nalco 7174 Emulsion Anionic 33 1 High High

Nalco 7128 Emulsion Cationic 33 1 High Medium

Nalco 8105 Emulsion Cationic 33 1.15 Medium Medium

Nalco 8181 Emulsion Non-ionic 33 1 Medium

GAC 2540 Liquid Anionic 0.75 1 Very High

High

GAC 120 Dry Cationic 95 Normal Medium

GAC 131 Dry Cationic 95 Normal Medium-

High

GAC 140 Dry Cationic 95 Normal High

GAC 531 Dry Cationic 95 High Medium-

High

4.4 Results

First, the zero chemical jars were looked at to evaluate the performance of the plant.

Sampling occurred during the bench-scale analysis period in September 1995. The

results showed considerable variability, which suggests that at this plant, uncovering a

link between the jar tests and the full-scale performance would be complicated on

account of the two distinct and variable flows. Therefore, separate jar tests were

performed on each wastewater. BOD5 tests, in addition to COD and TSS tests were

performed at Pinheiros. This data was then compared to the state of Sao Paulo regulatory

limit of < 60 mg/L BOD for river discharges.

40

Review of Pinheiros WWTPBench-Scale Study of CEPT in Brazil



4.5 Wastewater Stream 1

The ferric chlorides and anionic polymers fared the best with at Pinheiros. Therefore,

FeCl3 was tested in doses of 10-50 mg/L with polymer. Three anionic polymers were

found to be the most effective: GAC #2540, Nalco #7172, and Nalco #7174. These

combinations yielded BOD removals between 60-90 % with combinations of about 25-50

mg/L of ferric chloride and 0.3-0.5 mg/L of anionic polymer. With the use of chemicals,

the average BOD concentration in the samples was less than the Sao Paulo limit of 60

mg/L. COD removals were measured using the same dosage range for FeCl3 with 0.5

mg/L of #2540. This combination yielded 20-50 % more removal than the zero chemical

jars. TSS removals were measured using the same dosage range for ferric chloride with 2

different polymers: #2540 and #7172. With 20-50 mg/L of ferric chloride and 0.3-0.5

mg/L of anionic polymer, the TSS removals ranged from 60-87 %.

4.6 Wastewater Stream 2

Again, ferric chlorides were tested with anionic polymers. Doses of 10-50 mg/L of ferric

chloride with 0.5 mg/L of anion #2540 yielded matching BOD and COD results. The

removal percentages ranged from 40-65 % as compared to removal percentages of 10-20

% in the zero chemical jars. The 10-20 % removal rates for the zero chemical jars were

lower than what was typically expected at Pinheiros.

To measure TSS, 25 and 50 mg/L FeCl 3 with 0.3 mg/L of #2540 and #7174 were tested.

The zero chemical jars yielded low TSS removals of 10-22 %. The lower dosage

combination actually yielded a higher removal rate.

41

Review of Pinheiros WWTPBench-Scale Study of CEPT in Brazil



4.7 Both Wastewater Streams

A close examination of the two wastewater streams shows poorer coagulation

performance in stream 2 than in stream 1. The main difference is that the flow of stream

1 is stronger than stream 2. Stream 2 has a sand gravity thickener overflow and centrate

whereas in stream 1, there is no sand removal overflow or recycle flow. Stream 2

consists mainly of domestic, commercial and industrial waste but more importantly, it

includes wastewater from Sao Paulo University.

Upon further testing of coagulants and polymers, FeClSO 4 and alum performed well, if

not better than FeCl 3. Results from comparison tests yielded an optimal dosage of 30

mg/L with the highest TSS removal rate achieved by FeClSO 4 of 95 %, and then alum of

65-70 %, and FeCl3 of 60-65 %.

Several cationic polymers also performed very well and yielded equal or better results

than FeCl3. Therefore, cationic polymers can be seriously considered as a substitute for

metal salts as primary coagulants. The advantage to using cationic polymers is the good

results achieved at low doses of 1-10 mg/L.

4.8 Settling Tests

Settling tests were conducted to optimize the design parameters for full-scale testing by

looking at the surface-loading rate. TSS % removals were compared for three different

surface loading rates of 2, 4, and 8 m/hr. The zero chemical jar yielded 65 % TSS for the

typical overflow rate of 2 m/hr; with higher rates, this percent removal decreased to 50

42

Review of Pinheiros WWVTPBench-Scale Study of CEPT in Brazil



%. Jars dosed with both coagulant and polymer yielded much better results. Regimes

with 10-50 mg/L ferric chloride and 0.5 mg/L anionic polymer or cationic polymer and

10 mg/L bentonite yielded much higher percent TSS removals of 85-90%. This range

corresponds to an overflow rate of 2 m/hr and with an increase in overflow rate, these

numbers fall, but not as drastically as the zero chemical jars. Therefore, these results

support the theory that CEPT produces good results with higher overflow rates.

4.9 Conclusion

From these bench scale tests, it is apparent that CEPT is successful in achieving higher

percent removals for BOD, satisfying the Sao Paulo limit of 60 mg/L on BOD for river

discharges. The optimal coagulant and polymer dosages were found to be 25 mg/L of a

ferric salt and 0.3 mg/L of an anionic polymer. An equal and optimal chemical regime

would be the use of 5 mg/L of cationic polymer. This dosing system would be difficult to

apply to full-scale testing at Pinheiros because of the difference in the two wastewater

streams, stream 1 being stronger than stream 2, and because of the discrepancies found in

the zero chemical jars.

43

Review of Pinheiros WWTPBench-Scale Study of CEPT in Brazil



Chapter 5 - Review of Ipiranga WWTP20

5.1 Background

E.T.E. Jesus Neto, also known as Ipiranga, has been in operation for over 70 years.

Ipiranga was built as a conventional primary facility with activated sludge biological

treatment. During these 70 years of operation, the growing population in Sao Paulo has

overloaded the existing system. Therefore, the use of CEPT was considered for

increasing the plant efficiency and capacity, and various bench and full-scale tests were

conducted in March 1996. The upgrade consisted of the addition of FeCl3 at the pump

station, proportional to the flow and the number of pumps operating. The Ipiranga

system prior to the CEPT upgrade test is shown in Figure 5-1.

Raw Bar Sand

Wastewater Screen Removal Pumping
Station

Tamanduatei
River

Treated
Wastewater

Figure 5-1 General Schematic of Ipiranga Prior to CEPT Uprgrade

2 0 Fundagio Salim Farah Maluf and SABESP, 1996.

44

Review of Ipiranga WWTPBench-Scale Study of CEPT in Brazil



At Ipiranga, the typical flow rate to the primary settling tank is 25 IUs. This flow rate is

produced by one of two pumps, and the flow can be doubled if both pumps are run at the

same time. The general characteristics of the raw water entering the plant were, in 1996,

on average 531 mg/L COD, 286 mg/L BOD, and 178 mg/L TSS.

5.2 Bench-scale Analysis

To test the feasibility of CEPT at Ipiranga, many jar tests were conducted in 1995 and

1996. Although, several parameters were looked at in the full-scale testing analysis

(total, fixed, and volatile solids, total and soluble COD, total and soluble BOD, pH, and

total P04 3-), only COD was measured for jar testing. Both SABESP, the environmental

agency of Sao Paulo, and Fundagio S. F. Maluf (FSFM), conducted bench-scale analyses

on the Ipiranga wastewater.

5.3 Chemicals

Few chemicals were tested at Ipiranga. A liquid FeCl3 solution, consisting of 40 %

solids, was tested both with and without an anionic polymer. This FeCl3 product was

manufactured by the Brazilian chemical company, NHEEL, and provided by SABESP.

Two anionic polymers were tested, both similar in charge and molecular weight. The

first was an emulsion in water (E), and the second was soluble in water (S). The

emulsion is the Nalco polymer #7174, manufactured in Brazil. The second polymer is

the GAC polymer #60540, imported from the United States. Both of these chemicals

were obtained from FSFM.

45

Review of Ipiranga WWTPBench-Scale Study of CEPT in Brazil



Bench-Scale Study of CEPT in Brazil Review of Ipiranga WWTP

5.4 Results and Conclusion

Based on the few jar tests run, some conclusions can be made about what combination of

FeCl3 and polymer were most effective, and at what dosage. Jar tests were run without

any chemical, 25 mg/L FeCl3 and 50 mg/L FeCl 3, with varying polymer dosages.

Without chemicals, tests yielded a 12.5 % COD removal on average. Figure 5-2 shows

the results of jar tests run with FeCl3 and varying dosages of polymer of 0.25 or 0.5

mg/L. The resulting trend was an increase in COD removal with increased polymer

dosage. Looking closely at the two polymers, the S polymer outperformed the E polymer

in all instances.

46

Figure 5-2 Primary Coagulant with Polymer COD Removal Performance at Ipiranga



Review of ETIG WWTP

Chapter 6 - Review of ETIG WWTP'

6.1 Background

Estagio de Tratamento de Esgotos da Ilha do Governador (ETIG) is located in the state of

Rio de Janeiro on Governor's Island in Guanabara Bay. It was selected as a good site for

CEPT because of its highly polluted waters, containing high levels of coliforms, low

levels of dissolved oxygen, and severe eutrophication problems. ETIG was built in 1980

as a conventional primary treatment plus secondary activated sludge facility. The basic

design prior to full-scale CEPT demonstration testing is shown in Figure 6-1.

Raw Primary Aeration Secondary

Wastewater Clarifier Tank Clarifier

4 Influent Guanabara
Pumping Bay
Stations

Figure 6-1 General Schematic of ETIG Prior to CEPT Uprgrade

ETIG was originally designed for a flow of 230 L/s, but after the completion of additional

construction in 1997, the average flow increased to 525 Us with a maximum flow of 900

Us. This corresponded to an average BOD loading of 11 Mg/day, which is slightly

higher than in previous years. A picture of the ETIG chemical dosing scheme and

sedimentation tank is shown in Figure 6-2.

Bi-weekly raw water samples were analyzed and recorded during the sampling period of

1994-1997. The average TSS of the influent was 262 mg/L. The TSS values throughout

this period steadily increased from a minimum of 193 mg/L up to a maximum of 344

47

21 Harleman and Murcott, 1997

Bench-Scale Study of CEPT in Brazil



mg/L. The average BOD of the influent was 235 mg/L, again with an increasing trend.

The average COD of the influent was 486 mg/L and the average P043- of the influent was

47 mg/L. Fewer samples were analyzed for COD and PO43- during this time period.

Figure 6-2 Chemical Dosing Area at ETIG

6.2 April 1997 Bench-Scale Analysis

Jar tests were conducted from April 10-18, 1997 and subsequently, in June - August

1997, PENHA wastewater was tested against the ETIG wastewater for comparison.

Several removal rates were evaluated, including TSS, BOD, COD, and P043. In addition

to standard jar tests to determine optimal chemical type, dose, mixing time and mixing

speed, settling tests were conducted to identify design parameters for full-scale testing.

48

Bench-Scale Study of CEPT in Brazil Review of ETIG WWTP



Ecosystems Engineering provided the equipment which was set up in the laboratory

onsite. Wastewater samples were collected every morning by staff or by Susan Murcott.

Samples were obtained using a 10-L plastic bucket, extracting wastewater leaving the grit

chamber before the Parshall flume, and then transferred to a large 50-L container. A

Phipps & Bird 4-paddle flocculator with 2-L jars was used, in addition to a HACH

DR/2000 spectrophotometer and COD reactor for analysis.

6.3 Chemicals

During the April 1997 bench-scale tests, several metal salts and polymers were tested, as

listed in Tables 6-1 and 6-2.

Table 6-1 Metal Salts Tested at ETIG (April 1997)

Chemical Manufacturer Form % Specific

Solids Gravity

FeCl 3  Eaglebrook Liquid 30 % 1.35

Fe2 (SO 4)3  Kemwater Brazil Dry -- --

S.A. (Ferrix-3)

FeClSO 4  Kemwater Brazil Liquid 41 % 1.47

S.A. (PIX-110)

Alum General Alum and Liquid 49.5 % 1.33

Chemical (GAC)

PAC Kemwater Dry -- --

(PAX-XL60s)

49

Review of ETIG WWTPBench-Scale Study of CEPT in Brazil



Bench-Scale Study of CEPT in Brazil Review of ETIG WWTP

Table 6-2 Polymers Tested at ETIG (April 1997)

Manufacturer No. Form M.W. Charge

GAC 15 Dry High High

GAC 19 Dry Very high High

Kemwater A305 Dry

6.4 Mixing Regime

The mixing scheme used to compare the caogulation produced by these coagulants and

flocculants was adapted from the plant design, as shown in Table 6-3.

Table 6-3 Jar Test Mixing Regime at ETIG (April 1997)

Step Mixing Time Mixing

(minutes) Speed (rpm)

Coagulant addition with rapid mixing 0.1 150

Polymer addition with rapid mixing 0.5 100

Medium mixing 2.5 70

Slow mixing 2.5 30

Settling 5 0

This mixing regime has a higher mixing speed for coagulant addition than most standard

mixing regimes used for bench-scale analysis on account of greater turbulence at the

point of chemical addition in the full plant.

6.5 Jar Test Results

These results provide insight into both the performance of the full plant treatment and the

optimization of the metal salt and polymer usage. The zero chemical jars simulate

50

Review of ETIG WWTPBench-Scale Study of CEPT in Brazil



conventional primary treatment and should be able to be compared with the full plant

performance to determine the effectiveness and functionality of the plant. Typically,

conventional primary treatment achieves TSS removal rates of 60 % and BOD and COD

removal rates of about 30 %. Table 6-4 shows these removal rates in the zero chemical

jars at ETIG as compared to the full-scale performance.

Table 6-4 Results of the Zero Chemical Jar Tests at ETIG (April 1997)

TSS BOD COD PO43-

Full plant primary treatment performance 42 % 19 % 27 % 1 %

Zero chemical jar 59% 29% 42% 16%

This data shows that at ETIG, the primary treatment plant performance was functioning

below the efficiency expected of a functional conventional primary treatment plant.

The main goal of these tests was to determine which of the metal salts and polymers

could achieve the best P0 4
3 ~ removal, while also improving TSS, BOD, and COD

removals. First, comparison tests were conducted over the entire range of metal salts,

then with polymer added. FeCl3 and Fe2 (SO 4 )3 were first tested with 25, 50, 75, and 100

mg/L and as expected, both chemicals had better COD, TSS, and P043- removals at

higher doses. With a dose of 50 mg/L, FeCl 3 was compared with aluminum salts. FeCl3

and PAC yielded the best COD and TSS removal in comparison to alum and Fe2(SO 4) 3.

These results are shown in Figures 6-3 and 6-4. Overall, FeCl3 fared the best for P043-

removal.

51

Review of ETIG WWTPBench-Scale Study of CEPT in Brazil



Bench-Scale Study of CEPT in Brazil Review of ETIG WWTP

At ETIG, there is a greater improvement in COD removal from the higher dosage of 50

mg/L FeCl3 with polymer compared to the same dosage of FeCl 3 without polymer.

Therefore, the optimal dosing scheme is 50 mg/L of FeCl 3 and 0.5 mg/L of GAC #15.

Some TSS measurements were taken and the use of polymer was found to have a smaller

effect on TSS removal percentages, increasing from 92% without polymer to 93% with

polymer.

100-

90

80

70

60

0 110 0 3 0 5 0 7 0 9 0

U 40 +------- K FeCl3 -

el FeCISO4
30-

AFe2(SO4)3
20x ln

10 )K-PAC -

0 10 20 30 40 50 60 70 80 90 100

Primary Coagulant Dosage (mgJL)

Figure 6-3 Primary Coagulant COD Removal Performance without Polymer at ETIG

52

~~~~~1



Bench-Scale Study of CEPT in Brazil

100

90

80

70

60

50

40 +FeCBF- 40

30 -m FeCISO4

20 - ...- Fe2(SO4)3

x Alum

10 - PAC

0

0 10 20 30 40 50 60 70 80 90 100

Primary Coagulant Dosage (mg/L)

Figure 6-4 Primary Coagulant TSS Removal Performance without Polymer at ETIG

Next, the effect of polymer was tested with 50 mg/L of FeCl 3 and PAC, individually.

Two of the three polymers tested were found optimal at Ipiranga. The ETIG results

showed that the addition of polymer did not improve COD removals. GAC #15 yielded

the best phosphate removals at a dosage of 0.5 mg/L, 88 % removal with 50 mg/L FeCl3,

and only 72 % removal with 50 mg/L of PAC. Therefore, the optimal chemical

combination was found to be 50 mg/L of metal salt and 0.5 mg/L of GAC #15, as shown

in Figure 6-5. Halving the coagulant dosage lowered the removals for both COD and

3-P0 4 .

53

Review of ETIG WWTP



Bench-Scale Study of CEPT in Brazil Review of ETIG WWTP

Figure 6-5 Primary Coagulant with Polymer COD Removal Performance at ETIG

6.6 Settling Test Results

A settling time of five minutes in the jar tests was correlated to a surface overflow rate of

1.8 m/hr at ETIG, as calculated by equations in Section 3.6. PAC and FeCl 3 were both
[...]
facility. Their goals were to propose an upgraded design for the system to reduce the

overload to the facility. Two alternatives were studied:

1. Construct a CEPT tank as a pre-treatment for the lagoon

2. Add coagulant chemicals directly at the inlet to the first lagoon

Jar tests were carried out from January 15-17 on the raw influent wastewater to predict

the efficiency of a proposed CEPT design. Also looked at was the optimization of

chemicals and their dosages.

7.3 Chemicals

The main chemical coagulants tested at Tatui were Fe2 (SO 4)3 and FeCl 3 of various

manufacturers in Brazil. Also, several aluminum salts were tested as requested by

SABESP. Initial testing of aluminum salts showed poor removals, therefore no further

analysis was taken. The coagulants tested at Tatui are shown in Table 7-1.

Table 7-1 Metal Salts Tested in Tatui

Chemical Manufacturer % Solids

FeCl 3  NHEEL - BR 38

FeCl 3  Eaglebrook 40

Schereville, IN

FeCl3  Liex 40

Fe2 (SO 4 )3  Sanchelor 40

Sao Paulo, BR

Fe2 (SO 4 )3 Kemwater - BR 43

58

Bench-Scale Study of CEPT in Brazil



Review of Tatui WWTP

Lime was not considered for several reasons. First, lime generates a large amount of

sludge and second, it has a tendency to form particles with high settling velocities. This

formation can lead to clogging of the inlet pipes that direct the flow to the CEPT lagoons

and basins.

The recycling of CEPT sludge as a coagulant was also considered. Several plants exist in

France that engage in this practice. It is an attractive option due to the reduction in

sludge output and cost.

Several polymers were tested to improve the settling of solids. Initial testing showed that

anionic polymers performed better than non-ionic and cationic polymers; therefore, jar

tests were only run with anionic polymers, listed in Table 7-2.

Table 7-2 Polymers Tested in Tatui

Manufacturer Number Form M.W. Charge

GAC 13 Dry High Low

GAC 15 Dry High High

GAC 17 Dry Medium Medium

GAC 19 Dry Very High High

Due to time and other supply constraints,

no combinations.

only metal salts and polymers were tested, but

7.4 Results

The three ferric chlorides ran very well in Tatui, as shown in Table 7-3.

59

Bench-Scale Study of CEPT in Brazil



Table 7-3 Jar Test Results of Ferric Chlorides in Tatui

Manuf. COD % TSS % Optimal Floc Relative

Removal Removal Dosage (mg/L) Size Cost

NHEEL - BR 57-68 84-96 40-50 Large Inexpensive

Liex - BR 62-71 76-82 40-50 Small Inexpensive

Eaglebrook 60-72 92-96 40-50 Largest Most

Schereville, IN expensive

Both NHEEL and Liex are attractive options because they are inexpensive and easily

attainable in Brazil. NHEEL was chosen as the optimal coagulant over Liex and

Eaglebrook because it achieved higher COD and TSS removals with an overall lower

cost. Results from these series of jar tests are summarized in Figures 7-2 and 7-3.

100

90

80

70

60 -

30

1l 0 -20 +FeC B

10 a- Fe2(SO4)3

0 1 1 1

0 10 20 30 40 50 60 70 80 90 100
Primary Coagulant Dosage (mg/L)

Figure 7-2 Primary Coagulant COD Removal Performance without Polymer in Tatui

60

Review of Tatui WWTPBench-Scale Study of CEPT in Brazil



Review of Tatui WWTP

100 -

90

80

70 -

60

S50 - -R

40

30

20 + FeCB

10 - Fe2(SO4)3 -

0

0 10 20 30 40 50 60 70 80 90 100
Prinary Coagulant Dosage (mg/L)

Figure 7-3 Primary Coagulant TSS Removal Performance without Polymer in Tatui

Next, a comparison was made between the optimal NHEEL FeCl 3 and the two ferric

sulfates tested, Sanchelor and Kemwater. Table 7-4 shows the results from this

comparison.

Table 7-4 Jar Test Results of Ferric Sulfates in Tatui

Manufacturer COD % TSS % Optimal Floc

removal removal Dosage (mg/L) Formation

Sanchelor 38-67 64-94 40-60

Kemwater 40 48 60 Poor

Kemwater performed the poorest of all coagulants tested. It yielded both poor floc

formation and poor clarity of the supernatant. In spite of similarities in type and cost,

Sanchelor Fe2(SO 4)3 performed better than Kemwater Fe2(SO 4)3, but not up to par with

FeCl 3. The use of Sanchelor would require a higher dosage to achieve the same removal

61

Bench-Scale Study of CEPT in Brazil



as FeCl 3. Therefore, a larger storage tank and pump would be needed, costing more

money. The reason for these poorer removals may be due to the SO 4 portion of the

compound. Because of dissociation, Fe2(SO 4)3 will release three SO4- ions into the

wastewater, yielding the formation of odorous H2S.

Jar tests in Tatui also investigated the use of recycled sludge for improved settling.

Sludge was collected on various occasions and tested under different conditions and

different mixing regimes, as shown in Table 7-5.

Table 7-5 Mixing Regime for Chemical Sludge Recycle Jar Tests in Tatui

Step Mixing Time Mixing Speed

(minutes) (rpm)

Rapid mixing 0.25 100

Sludge addition with slow mixing 2.5 30

Settling 5 0

This test with NHEEL-generated sludge displayed poor COD and TSS percent removals.

A maximum of 27 % COD removal and 72 % TSS removal was achieved with a dosage

of 60 mg/L. These mediocre removals can be attributed to the mixing regime. The slow

mixing speed of 30 rpm was still turbulent enough to cause the flocs to break, yielding

poor performance. To remedy this situation, more jar tests were run using a combination

of both NHEEL and NHEEL-generated sludge. The mixing regime was altered, as

shown in Table 7-6, to reduce the chance of floc breakup.

62

Review of Tatui WWVTPBench-Scale Study of CEPT in Brazil



Review of Tatui WWTP

Table 7-6. Altered Mixing Regime for Chemical Sludge Recycle Jar Tests in Tatui

Step Mixing Time Mixing Speed

(minutes) (rpm)

Rapid mixing 0.25 100

Coagulant addition with rapid mixing 0.5 100

Rapid mixing 2.5 70

Medium mixing 2.5 30

Sludge addition with slow mixing 2.5 15

Settling 5 0

These jar tests yielded better because of the addition of NHEEL to enhance coagulation

and resolved the problem of floc break-up. Despite the appearance of better results, the

jar tests did not reflect any better removals than before. From these jar tests, it was

concluded that the recycling of chemical sludge would not be advantageous for

CEAGESP.

Of the anionic polymers tested, GAC #17, of medium charge density and medium

molecular weight, produced the best overall removals. GAC #13 has a low charge

density of 10 % and a high molecular weight of 6 million Daltons. It performed the worst

of the four polymers tested. GAC #19 with a high charge density of 40 % and a very

high molecular weight of 8 million Daltons also performed poorly in comparison to GAC

#15 and GAC #17. GAC #15 was similar to GAC #19 because of its high charge density

of 40 % and high molecular weight of 6 million Daltons. It performed well, dramatically

increasing the floc size and, therefore, decreasing the settling times. Overall, GAC #17

with a medium charge density of 20 % and a medium molecular weight of 4 million

Daltons produced the best results and was chosen as the optimal polymer.

63

Bench-Scale Study of C EPT in Brazil



7.5 Conclusion

The MIT group did not have the opportunity to conduct comparison tests between

Sanchelor and NHEEL with GAC #17 to determine the optimum coagulant-polymer

combination and dosages. The group decided that a metal salt and polymer system would

be too complex and expensive for Tatui. Therefore, it was their professional decision to

propose a design for CEAGESP, which included the sole use of a NHEEL FeCl 3 and no

polymer, based on the jar test results.

64

Review of Tatui WWTPBench-Scale Study of CEPT in Brazil



Chapter 8 - Review of Riviera WWTP

8.1 Background

Riviera de Sao Lourengo is a resort community along the Atlantic Coast located in the

state of Sao Paulo. This planned community was designed and built by the Sobloco

Construction company with the idea of maintaining the public's health and a pristine

environment. Therefore, the city includes a modem municipal wastewater treatment

system, as shown in Figure 8-1.

Flocculation Anaerobic
Raw ~Chamber LagoonWastewater

Pumping
Station

3 Facultative I Chlorine -- Itapanhau
Lagoons Disinfection River

Figure 8-1 General Schematic of the Riviera Plant Prior to CEPT Upgrade

The main problem with the wastewater system is that during their summer season of

December - February, Riviera experiences a large influx in population causing a major

burden on their system. The current average daily flow of wastewater to the system is 23

L/s with a high of about 93 L/s during the summer season. A similar increase can be seen

in the BOD loading with 300 kg/day during the off-season and up to 1,200 kg/day during

the peak season. CEPT has been selected as an appropriate pre-treatment for

improvement of the existing lagoon system. This upgrade is shown in Figure 8-2.

65

Review of Riviera WWTPBench-Scale Study of CEPT in Brazil



Review of Riviera WWTP

Polymer
Coagulant Dosing

Dosing System System

New
Raw Pumping Flocculation 2 New CEPT
Wastewater Station Chamber Clarifiers

Anaerobic 3 Facultative Chlorine -- River
Lagoon Lagoons Disinfection

Figure 8-2 General Schematic of Riviera Plant After CEPT Upgrade

The treatment plant personnel record raw water characteristics, daily for COD and

weekly for BOD. The average COD level is 415 mg/L and the average BOD level is 183

mg/L. TSS is not typically measured at Riviera, although some TSS measurements were

recorded during the three-week period of the January 2000 MIT field study. The average

raw water TSS concentration recorded during the bench-scale analysis was 206 mg/L. A

full-scale pilot plant was constructed to work in January 2000. Unfortunately, during the

visit, the system only ran for about 20 hours due to the sludge scraper failure. Figures 8-

3 and 8-4 show the setup of the full-scale pilot plant.

66

Bench-Scale Study of CEPT in Brazil



Bench-Scale Study of CEPT in Brazil

Figure 8-3 Chemical Dosing System and Ultrasonic Flow Meter at Riviera

Figure 8-4 Flocculation and CEPT Tanks and Lagoon at Riviera

67

Review of Riviera WWTP

ffi~



Bench-Scale Study of CEPT in Brazil

8.2 Parameters

Despite this full-scale test mishap, a group from MIT conducted several studies including

a bench-scale study from January 6-20, 2000. Samples of wastewater from the nearby

pumping station, prior to chemical dosing, were used for testing. During these two

weeks, various parameters were looked at:

* Different coagulants, as shown in Table 8-1;

e Different anionic polymers, as shown in Table 8-2;

e Different combinations of coagulants and polymers;

e Different dosages: 0-100 mg/L of coagulant and 0-05 mg/L of polymer;

e Settling times.

Table 8-1 Metal Salts Tested in Riviera

Chemical Manufacturer Form % Specific

Solids Gravity

Fe2 (SO 4)3  Kemwater Liquid 42 % 1.6

FeCl 3  Varennes Liquid 39.6 % 1.434

Fe2 (SO 4 )3  Eaglebrook Liquid 8.2 % 11.64

FeCl3  Eaglebrook Liquid 26.1 % 1.274

Alum GAC Liquid 49.5 % 1.332

68

Review of Riviera WWTP



Bench-Scale Study of CEPT in Brazil

Table 8-2 Polymers Tested in Riviera

Manufacturer Form Number M.W. Charge

Nalco Liquid 4686

GAC Dry 13 High Low

GAC Dry 14 High Medium

GAC Dry 15 High High

GAC Dry 16 Medium Low

GAC Dry 17 Medium Medium

GAC Dry 18 Medium High

GAC Dry 19 Very high High

Adesol Liquid W 301 High High

Adesol Liquid W 302 High Low

Jar tests were performed using the standard mixing regime outlined earlier.

8.3 Problems Encountered

These results were not as conclusive as the other bench-scale studies performed in Brazil.

During the analysis, several problems were encountered, which may account for the

variability in the data:

e High moisture interference

Due to the summertime conditions in Brazil, the relative humidity in the laboratory

greatly fluctuated. Usually, the humidity was within the range of 60-80%. This high

moisture content may have caused discrepancies in TSS analysis.

e Blending of samples

For homogeneity, all of the supernatant samples were blended prior to TSS or COD

analysis. Blending was accomplished by use of a hand-held blender for 5-10 seconds.

69

Review of Riviera WWTP



This blending may have caused a contamination of previously blended samples by the

constant reuse. Also, the blending of the samples caused a disruption in floc, which

may have interfered in both the TSS and COD analysis. Nonetheless, blending of the

samples prior to analysis is the procedure recommended by Standard Methods and a

better practice needs to be developed for future analyses.

e Incorrect amount of COD digestion solution for 1/6-1/8 samples

The first three days of testing and sampling served as a trial period where errors in the

system were both discovered and fixed. The laboratory technicians incorrectly filled

the sample vials with excess COD digestion solution. This oversight caused

erroneous COD data during that time period.

e Spectrophotometer problems

During the first week of sampling, a problem in the precision of spectrophotometer

readings was discovered. Luckily, three spectrophotometers were on hand: Hach

DR/2000, Hach DR/4000, and Hach DR/890. Standards were made to check the

reliability of each of the instruments before continuing their usage.

Also, the MIT group had hoped to conduct several additional jar tests, which would have

involved the following:

e Potable water sludge from the nearby plant as a coagulant aid to the metal salt

" Recycled CEPT sludge

* Addition of 3-5% sea water with the metal salt

Due to the lack of time, none of these extra jar tests were run but these areas would be of

great interest in future studies.

70

Bench-Scale Study of CEPT in Brazil Review of Riviera WWTP



Bench-Scale Study of CEPT in Brazil

8.4 Results and Conclusion

Aside from these problems, some conclusions can be made from the data collected. First,

the use of a metal salt and polymer combination was found to be necessary at Riviera.

When a coagulant was dosed alone, without a polymer, there was no visible floc

formation and poor removal efficiencies. Second, FeCl 3 achieved better flocs and better

TSS and COD removal percentages than Fe2 (SO 4)3 , as shown in Figures 8-5 and 8-6.

Third, after an extensive study of Fe2(SO 4)3 and varying polymer types and dosages,

there is improved flocculation and better floc formation with both a higher charge and

higher molecular weight polymer. Results of these jar tests can be seen in Appendix B.

100%

90%

80%

70%

60% .......

50%

U 40% - ---- ~

30% pm

20%

10% + Fe2(SO4)3 + 0.5 mng/L Nalco #4686
10%- FeC3 + 0.5 mg/L Nalco #4686

0%
0 10 20 30 40 50

Coagulant Dosage (mg/L)
January 11-12,2000

Figure 8-5 Graphical Comparison of COD % Removal for Fe2 (SO 4)3 vs. FeCl 3

71

Review of Riviera WWTP



Bench-Scale Study of CEPT in Brazil Review of Riviera WWTP

100%

90%

80%

70% - -

60%

0 50%

40%

30%

20%

+Fe2(SO4)3 + 0.5 mng/L Nalco #4686
10% 10%-W FeCl3 + 0.5 mg/L Nalco #4686

0%
0 10 20 30 40 50

Coagulant Dosage (mg/L)
January 11-12, 2000

Figure 8-6 Graphical Comparison of TSS % Removal for Fe2 (SO 4 )3 vs. FeCl 3

72



Chapter 9 - Overall Comparison of Brazil Plants

9.1 Raw Water Characteristics

When trying to compare the bench-scale analyses of the five Brazil plants, it is important

to first look at the general characteristics of the existing treatment plant. Each plant has a

different layout, and is based on different design parameters. Each plant has a different

flow rate and different raw influent characteristics, all of which contribute to the overall

efficiency of the system. Table 9-1 shows the different inflow rates to each of the plants

and Figure 9-1 shows the corresponding raw water characteristics.

Table 9-1 Average Inflow Rates of Brazil WWTPs

Plant Flow Rate (L/s)

Pinheiros 1300

Ipiranga 25

ETIG 525

Tatui 161

Riviera 23

Note that Riviera's flow rate is the lowest. The numbers presented in Table 9-1 are

average inflow rates, therefore, they do not reflect Riviera's higher flow rate of 93 IUs in